A TUVRheinland®

Produkte
Products
Test Report No.:  0114073318g3 001 sg:e;l"gfns"’
LT g
Client: FORMOSA PLASTICS CORPORATION/&E BB T (KR MHABR AT
ErHEE Formosa Industrial Complex No. 1, Mailiao, Yunlin 638, Taiwan, R.O.C./
B8 EMHEEM 638 B TEEE 1957
Test Item: 1 plastic, black / #2f2, &
Ha B .
Identification: £¥8Y% HDPE &R 254 | Taisox HDPE Pipe Grade Polymer / 8001BL, 8001XL,
a8 5 2 8001CR
Delivery condition: apparent good/9M#i 47 Date of Receipt: 2018-01-12
ZENT BIEEH (. 5. B):
Testing location: TUV Rheinland Hong Kong Ltd.
H G
Test specification: According to RoHS (recast): Restriction of the Use of Certain Hazardous
A IE S Substances in Electrical and Electronic Equipment, 2011/65/EU last amended by
(EU) 2015/863: Total Content of Lead, Cadmium, Mercury, Chromium VI,
Polybrominated Biphenyls, Polybrominated Diphenyl Ethers;
and Benzylbutyl phthalate (BBP), Dibutyl phthalate (DBP), Bis(2-ethylhexyl)
phthalate (DEHP), Diisobutyl phthalate (DIBP) /
KBEEREFREFERABEMEES (RoHS 2011/65/EU) R EIEIEE<
(EU) 2015/863: 1 ~ & ~ 7k ~ /NEES - ZIRBEK - 2R KB -
MA_PEAE TR #MX_PE_TEkE MEX_FR_Q2-JECHE)E  MXZ
BE_ETE 2E2S
Test result: According to the kind and extend of tests performed the above mentioned test
Ha 4R item passed/& 7% the test specification.
gepriift: tested by: kontrolliert: checked by:
2018-01-25 Anne Chen 2018-01-25 Carl Chang
/Coordinator /Department Manager
Date Name/Position Signature Date Name/Position Signature
=271 HE B 3 =271 HE B #E
Other Aspects:/ B
Test period/ /Zt#=/2F: 2018-01-12 — 2018-01-25
The test sample is model no. 8001BL.
Model no. 8001BL and others are same material as client’s declaration dated on 2017-12-22.
Abbreviations: ok/P = passed (57) T ok/P = &
fail /F = failed (FE#) fail /F = F&#8%
n.a. /N = notapplicable (FRZ&/H) na /N = FL#&H
This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar prod pa
WA ER LR LTt s -« RASTA E WG I F T EERIRE - M 7B & WA T L ZIEEHL ERME 5 2
AT E T - ;_:b e

TUV Rheinland Taiwan Ltd. Softlines
4F., No.758, Sec. 4, Bade Rd., Songshan Dist., Taipei 105, Taiwan, R.O.C.
Tel.:+886 2 2172-7000 Fax: +886 2 2528-0018
Mail: service-gc@tuv.com - Web: www.twn.tuv.com
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A TUVRheinland®

2018-01-25

Test Report No./ZR 55505 © 011407331893 001
Customer//A S & : FORMOSA PLASTICS CORPORATION/&EZRB T XK NERAE
Test Method/ Bl 5% : Total Cadmium/#®, Lead/#4, Mercury/zk, Chromium/&&
- Ref. to/£% IEC 62321-4:2013 and IEC 62321-5:2013
Chromium (VI)/7< B8
- For Metal material/< 8 - Ref. to IEC 62321-7-1:2015
- For Plastic or Electronic material/Z2i25L & F#11 - Ref. to IEC 62321-7-2:2017
- For Leather material/ 2 - Ref. to ISO 17075:2007
PBBs/Z 2K, PBDEs/Z /8 _ KBt - Ref. to/£% IEC 62321-6:2015
Sample/tx mAB4H LoD | &EZE)% HDPE E#RE S / Taisox HDPE
Pipe Grade Polymer
Material/#1 & plastic/ black / 22 [B/2
Lab.-No./ERZ=MR" TCL180112-07
Cadmium (Cd) / & mg/kg 2 n.d.
Lead (Pb)/ #& mg/kg 2 n.d.
Mercury (Hg) / 7% mg/kg 2 n.d.
Chromium VI (Cr VI) / 75 1B#8* mg/kg | 10 n.d.
Sum of Polybrominated
biphenyls (PBBs) / Z8k:% mgkg | - n.d.
Monobromobiphenyl mg/kg 5 n.d.
Dibromobiphenyl mg/kg 5 n.d.
Tribromobiphenyl mg/kg 5 n.d.
Tetrabromobiphenyl mg/kg 5 n.d.
Pentabromobiphenyl mg/kg 5 n.d.
Hexabromobiphenyl mg/kg 5 n.d.
Heptabromobiphenyl mg/kg 5 n.d.
Octabromobiphenyl mg/kg 5 n.d.
Nonabromobiphenyl mg/kg 5 n.d.
Decabromobiphenyl mg/kg 5 n.d.
Sum of Polybrominated diphenyl
ethers (PBDEs) / %% _ Xt ma/kg ) n.d.
Monobromodiphenyl ether mg/kg 5 n.d.
Dibromodiphenyl ether mg/kg 5 n.d.
Tribromodiphenyl ether mg/kg 5 n.d.
Tetrabromodiphenyl ether mg/kg 5 n.d.
Pentabromodiphenyl ether mg/kg 5 n.d.
Hexabromodiphenyl ether mg/kg 5 n.d.
Heptabromodiphenyl ether mg/kg 5 n.d.
Octabromodiphenyl ether mg/kg 5 n.d.
Nonabromodipheny! ether mg/kg 5 n.d.
Decabromodiphenyl ether mg/kg 5 n.d.

Notes/ 1 E:
- n.d. - not detected/ K& ; -

n.a. - not applicable/f3EF ; -

- mg/kg is equal to ppm (parts per million) 2=/ AT ERREED Z—, LMERESE

- * Once the total Cr content in metal/ plastic or electronic sample is found to be exceeded the limit, the Cr (VI)
content will be confirmed with reference to IEC 62321-7-1:2015/ IEC 62321-7-2:2017/ —BE&B/2EB/EFEmA
MR ZEBBRANDTIRE - NEBEZEHMKER IEC 62321-7-1:2015/ IEC 62321-7-2:2017 #EITIHE -

LoD - Limit of Detection/1& 8l #& R

Cd/i®

cr(v1y/
JNEK

Pb/gh

Hg/7k

PBBs/
ZIRMR

PBDEs/

Maximum permissible
Limit acc. to 2011/65/EU
(mg/kg) / BIR1E

100

1000

1000

1000

1000

\'C';\-:uvammlar‘\’
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A TUVRheinland®

Produkte
Products
Test Report No./#i &5 5%85 : 0114073318g3 001 2018-01-25
Customer//A S & : FORMOSA PLASTICS CORPORATION/EEZERB T XK HBR AT
Test Method/HIFt /575 . BBP/DBP/DEHP/DIBP - Ref. to IEC 62321-8:2017 / £% |EC 62321-8:2017
Sample/tk oa R AR LoD | &%8)% HDPE B4RE 5%/ Taisox HDPE
Pipe Grade Polymer
Material/#1 & plastic/ black / 28[B/RE &
Lab.-No./ERZ=4m% TCL180112-07
Benzylbutylphthalate (BBP)
% PEEET mokg | 50 nd
Dibutylphthalate (DBP)
] Sy mokg | 50 nd
Diethylhexylphthalate (DEHP)
E PR (LB E)E mokg | 50 nd
Diisobutylphthalate (DIBP)
E_PH_ETh mokg | 50 nd

Notes/ FEEE:
- n.d. - not detected/&#&H, ; - n.a. - not applicable/~3& M ;- LoD - Limit of Detection/{&RI1& R
- mg/kg is equal to ppm (parts per million) E=/ATERREES Z—, UERESE

BBP DBP DEHP DIBP
WA | WMA_PE_ | MA_PE_Q-JE | MFR_FR_E
BT JBs CE)fE T

Maximum permissible
Limit acc. to (EU) 2015/863 1000 1000 1000 1000
(mg/kg) / {BIRE
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A TUVRheinland®

Produkte
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Test Report No./ZRE5RAE : 01 14073318g3 001 2018-01-25
Customer//A T & TH : FORMOSA PLASTICS CORPORATION/& & B T XK HBE AT

Testing procedure / Al RER :

RoHS (Pb/$h, Cd/$R, Halsk, Cr(VI)//<(ESR)

Sample pretreatment/gi] 2

y

Sample measurement/=

Pb/Cd/Hg Cr(VI)
y

A A 4

Cutting/Weighing / 1 Zl/fF & Cutting/Area calculation / ) ZI/stEmEE 1
Cutting/Weighing / tEl/f & 2

A 4

Microwave digestion / #UEH1{E

Boiling water extraction / ZA7KZEER 1
Microwave digestion / fEH1E 2

: ¢

Filtration / 388

Filtration / B8

\ 4
Add diphenyl-carbazide for color
development / 7 INEE B3

!

Totally dissolved / 5225816

ICP-OES or AAS / LI FEfE &S BB Compare the color of sample solution with
??é‘%ﬂ‘ﬁ‘é%%f%izﬁ?ﬂﬂuﬁz%ﬁﬂé%ﬁﬁ different concentration of Cr(VI) / Eb¥i#5 &

AHREARRENA B ZEBEEERD
Measure the absorbance at 540nm by UV-
Vis | LSRIMNE T ROGRE & 217 2

Issue data / EliE

Issue data / EliE

Notes/ ¥ %: ") For metallic material / BR& B &
2) For non-metallic material / ARIEEEBYE
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A TUVRheinland®

Produkte

Products

Test Report No./ZRE5RAE : 01 14073318g3 001 2018-01-25
Customer//A T & TH : FORMOSA PLASTICS CORPORATION/& & B T XK HBE AT

Testing procedure / AIFTEE :

RoHS (PBBs/Z &, PBDEs/Z R _ K, BBP/#*X _EFHAE T Bz - DBP/HIX _FiE_ Tl -
DEHP/A_FM —(2-ZE2 &)l - DIBPAIX _FM _E T i)

Sample pretreatment/Bil /232

Cutting/Weighing / 1 Z/ff &=

A 4

Sample extraction / Z5BY

l

Concentrate / Dilute Extracted solution
e | HEZEEUR

Filter / 3878

Analysis by GC/MS
RN BRZEI T

Issue data / EliE

- End of Test-Report / IE#R & 45 58---
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